Desktop Assy: 99-1395
Rack Assy: 99-1396

:StereoMixer‘@
digital

Parts Common to both assemblies Note: The first thirty SMXd mixers shipped used YSDM PCAs. All others
Install kit: 76-1395 used SMXd PCAs. The parts shown on these ID pages are only for use on
Documentation: 71-1395 rev B or later builds. They are not compatible with the first build of

Power Supply: 50-22 mixers using the VSDM PCAs.

Line Cord: 30-13

D-Sub Connector: 15-868

D-sub Cover: 17-186

MOD IV pins: 15-938-1

MOD 1V 3-pin housing: 14-482

MOD IV 6-pin housing: 14-484

MOD IV 12-pin housing: 14-490

MOD 1V 14-pin housing: 14-492
Cables

Headphone Jack cable: 90-1872-5

D-Sub Connector cable: 90-1741

6-Conductor Flex cable: 19-62

14-pin IDC to IDC cable: 90-1740

Hardware Rev B and later builds have horizontally-oriented analog connectors.
4-40 x .75" panhead screw: 38-129A

Desktop Version (99-1395)

Top Panel: 950-6000-677

Meter Lens: 80-1965 6-32 x.25" 100 deg Flathead Phillips (x7): 38-146A
M3 x 6 Black Button Screw (x2): 38-307 D-Sub to IDC Cable: 90-1741 *

S E [ EEE EE ENE

Control Panel Subassy: 90-1969
PCA: 95-1044
16-Cond Flex Cable: 19-63
PROM: 21-226-8
M3x4 Buttonhead Screws: 38-306A\ |

— Display and Processor
e ﬁ Assembly: 90-1898-1 *

Rear Cover: 950-6000-678
Left Trim panel: 80-1963-1 T

Palmrest: 80-1967

IDC to IDC Cable: 90-1740 *

Flex Cable: 19-62

Fader Knob (x9):
32-726

#12 x 1.5" Flathead

Self Tapping Screw Right Trim panel: 80-1963-2
(x2): 38-234 ¢
Rubber Feet (x4): 33-355
Headphone Cable: 90-1872-5 * Chassis: 950-6000-675
8-32x1.5" Panhead Phillips (x10): 38-188B
6-32x.375" Panhead Phillips (x4): 38-158A *Component parts

lists on page 2

1 ver. 1-10/05



:StereoMixer®
digital

Rack Version (99-1396)

D-Sub to IDC Cable: 90-1741
. Ribbon Cable: 19-3
Cable Tie: 18-247 D-Sub Connector: 15-941
14-pin IDC header: 14-479
4-40 Hex Nuts (x2): 3583817001

Display and Processor Assembly: 90-1898-1

(component parts list below) Rear Cover: 950-6000-679

Headphone Cable: 90-1872-5
Jack:17-22
3-pin Housing: 15-521
Gold Crimp Pins: 15-8

Meter Lens: 80-1896

Flex Cable: 19-62

IDC to IDC Cable: 90-1740
Ribbon Cable: 19-3
IDC header: 14-479

Control Panel Subassy: 90-1970
PROM: 21-226-8

Knob (x9): 90-327-2

Grey Cap (x7): 32-133
Display and Processor Assy: 90-1898-1 Red Cap (x2): 32-160

PCA: 95-1396
30-Cond Flex Cable (x2): 19-327
PROM: 21-359-1
Overlay with Legends: 80-1757
LED Mask: 80-1771
Meter Mask Assy: 90-1721

Light Pipe: 80-1755

Meter Mask: 80-1756

2 ver. 1-10/05



